
 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning – May 2023 

 

 

1 

 

 

 

 

  

 

 

 

  

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

Technical Appendices 

Appendix G – Adaptive Planning: ensuring our plan is 

future-proofed 

Our Drainage and Wastewater 

Management Plan 2025-2050 

May 2023 



 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

2 

Contents 

Preface ........................................................................................................................................................................... 5 

[...]
of heavy rainfall. Excess flow that may otherwise have caused flooding is released 

through a designated outfall to a water course, land area or alternative drainage 

system. 

 
18 https://www.ccwater.org.uk/priorities/price-review/ 

https://www.ccwater.org.uk/priorities/price-review/


 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

63 

Strategic 

Environmental 

Assessment (SEA) 

A systematic decision support process to ensure that environmental and other 

sustainability aspects are considered effectively in policy, plan and programme 

making. 

Surface water sewer A surface water sewer collects rainwater from domestic and commercial roofs, 

driveways, patios etc to a local watercourse or suitable surface water drainage 

system. 

Sustainable Drainage 

systems (SuDS) 

Drainage solutions that provide an alternative to the direct channelling of surface 

water through networks of pipes and sewers to nearby watercourses. SuDS aim to 

reduce surface water flooding, improve water quality, and enhance the amenity 

and biodiversity value of the environment. SuDS achieve this by lowering flow rates, 

increasing water storage capacity and reducing the transport of pollution to the 

water environment. 

Thames Regional 

Flood and Coastal 

Committee (TRFCC) 

area 

The TRFCC area was established by the Environment Agency under the Flood and 

Water Management Act 2010 that brings together members representing the 

Constituent Authority. Featured TRFCCs are listed here on our DWMP portal: 

Drainage and Wastewater Management Plan (arcgis.com) 

Water Industry 

National 

Environmental 

Programme (WINEP) 

The framework under which Defra and the EA require environmental improvements 

to be delivered by water companies. Guidance is released by regulators, which 

water companies interpret for their geographical area, and resubmit the outputs 

back to regulators for endorsement.  

https://storymaps.arcgis.com/stories/201050209c7a4658a1c2265aa4411375


 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

64 

 

Appendix A - Example adaptive pathways for our major sewage 

treatment works in London 

Application of adaptive pathways to London sewage treatment works 

A.1 The sewage treatment works (STWs) that serve London are among the biggest and most 

complex in the UK. Ensuring that the works are resilient to future changes is essential to 

maintaining levels of service to both customers and the environment and ensuring that 

capacity does not become a constraint to growth.  

A.2 We have identified significant uncertainty associated with the future needs at some of our 

largest treatment works where an adaptive plan would be beneficial, identifying adaptive 

pathways in response to uncertainties in growth, asset health, developments in innovation 

and in relation to schemes identified within our WRMP. 

Core and alternative pathway technologies 

A.3 Our core and alternative pathways utilise new and emerging innovative technologies 

compared to traditional treatment processes - namely Integrated Fixed Film Activated 

Sludge (IFAS), Nereda® and Dissolved Air Flotation (DAF). These are explained below to 

provide context for the adaptive pathways discussed. 

A.4 Alternative adaptive pathways are predominantly driven by potential changes in the forecast 

of growth patterns (resident and transient/working population including post-pandemic 

population redistribution associated with hybrid working) and other strategy/commercial 

decisions (for example the promotion of indirect potable re-use, and ammonia recovery). 

Climate change is less of a direct driver for treatment works as it does not directly impact 

on the performance measures related to flow and quality. However, more widely, climate 

change can potentially impact on: 

• The ability of STWs to discharge in tidal zones where sea level rise could cause the 

blocking of outfalls. This issue is currently being considered at Beckton STW and will be 

monitored at other sites 

• Discharge permit conditions - changes in river flows may drive tighter or modified permit 

conditions, for example a potential move from an ammonia permit to a total nitrogen permit 

(noting that this change could come about from other sources and not just from a climate 

change driver). Addressing tighter or modified conditions may require changes in 

treatment technologies, which would require a pathway change. There are significant 

uncertainties in the probability and/or nature of such changes. However, the technology 

considerations, particularly for Beckton STW, do provide a pathway for enabling a 

measure of resilience against such changes 

  



 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

65 

Integrated Fixed Film Activated Sludge (IFAS) 

A.5 Integrated Fixed Film Activated Sludge (IFAS) processes involve adding a carrier material 

to support attached biomass growth, in addition to the suspended biomass growth, in an 

Activated Sludge Plant (ASP). 

A.6 Activated sludge is a proven secondary biological treatment technology that is used for 

ammonia and Biochemical Oxygen Demand (BOD) removal. IFAS media allows slower 

growing (nitrifying) media to attach and grow.  

A.7 Use of IFAS as a retrofit into existing ASPs presents the following advantages: 

• Fixed film processes are inherently stable and resistant to organic and hydraulic shock 

loadings 

• It increases treatment capacity (which is easy to phase) without the need for extra aeration 

tanks or larger Final Settlement Tanks (FSTs) 

• No increase in solids loading on the FSTs 

A.8 IFAS is a relatively new, but proven, technology which is gaining support in the UK as a 

cost-effective means of increasing a treatment works’ capacity, without the need for 

significant investment in new concrete structures (for example new ASP lanes). 

Nereda® 

A.9 Nereda® is an advanced biological wastewater treatment technology which utilises 

‘’aerobic granular biomass’’ to achieve the required effluent quality.  

A.10 Whilst still a relatively new technology, we have experience with the process through the 

installation of the UK’s first fully operational plant at Highworth STW in 2017 (this STW 

serves a catchment of 9,100 population equivalent).  

A.11 More recently in 2021, Nereda® has been fully operational at United Utilities’ Blackburn 

STW, which is the largest Nereda® installation in Europe to date, serving a catchment of 

321,500 population equivalent. This helps treat effluent to an extremely high quality, 

protecting the bathing and shellfish waters downstream of the effluent discharge location. 

A.12 The advantages of using Nereda® as an alternative biological treatment step on site 

include: 

• No requirement for Primary Settlement Tanks (PSTs) as a prior treatment step, as the 

technology utilises crude sewage 

• No requirement for external Final Settlement Tanks (FSTs), since the bacteria naturally 

concentrate in the compact granules, providing good solids settlement within the process 

• Nereda® produces a by-product (biopolymer produced by the bacteria in the system) 

which has commercial potential, or alternatively can be used on-site as a replacement for 

sludge thickening polymers 

• The process offers both biological phosphorous and total nitrogen reduction. In respect 

of the former, this can reduce the need for chemical precipitation to meet phosphorus 

permits. In respect of the latter, the process offers benefit where new or tighter total 

nitrogen permits may be required 



 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

66 

Dissolved Air Flotation (DAF) 

A.13 Dissolved Air Flotation (DAF) is a proven technology which is typically used for solids 

removal in potable water treatment. In action, micro air bubbles are used to attach to and 

float solids for subsequent removal, rather than reliance on particulate settlement. A key 

benefit is reduced process footprint when comparing flotation and settlement assets.  

A.14 When used as an advanced primary settlement treatment stage, DAF provides enhanced 

BOD and Suspended Solids (SS) removal. It also enhances the biological process which in 

turn increases ammonia removal. 

  



 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

67 

Beckton STW 

Introduction 

A.15 Beckton STW is the largest sewage treatment works in the UK and the largest by flow in 

Europe, serving a population of 4.2 million in North and East London. London’s population 

is forecasted to grow rapidly over the next 30 years, and we are currently seeing changes 

in catchment use due to Covid-19.  

A.16 As with all central London catchments, space for expansion of the works to accommodate 

for catchment growth and increased flow and loads to the works, is restricted. The major 

Tideway Tunnel interface with Beckton via the Lee Tunnel is under construction, and 

therefore the site will receive additional flows through the Beckton STW expansion scheme. 

A.17 Our adaptive pathways for Beckton have explored various treatment options that can be 

implemented to provide a robust and adaptive approach to the increasing demands of this 

rapidly changing catchment, given the tight land constraints.  

Process description 

A.18 The existing treatment process comprises of the following steps: 

• Inlet works with coarse screening, grit removal channels and fine screens to remove large 

solids, to protect downstream processes from blockage 

• All flow goes to 16 PSTs where solids are settled out and removed from the bottom of the 

tanks via a primary sludge stream 

• Flow from the PSTs are split and fed to three separate ASPs, each with a different flow 

split. These flow splits can be varied depending on operational requirements 

• Flows exit the ASPs and are sent to final settlement tanks (FSTs); individual banks of FSTs 

serve each ASP - a total number of 88 FSTs are currently installed at Beckton STW 

• All flows from the FSTs are sent to the final effluent (FE) outfall which discharges into the 

River Thames at Barking Creek 

Current capacity 

A.19 Beckton STW is currently receiving an upgrade to its treatment capacity through an AMP7 

(2020-2025) improvement scheme providing the following: 

• Upgrade and extension of the inlet works 

• Extension to ASP4 including: 

o Two additional aeration lanes 

o Four final settlement tanks 

• A new blower house to provide for the increased air requirements in ASP4 

• Provision of a minimum of eight primary sludge screens. Surplus activated sludge (SAS) 

improvements include an additional holding tank and two (with space for two more) gravity 

belt thickeners housed within a new SAS building 

A.20 Beckton’s discharge permit governs both the quality of the effluent and flow limits: 

• Biochemical Oxygen Demand (BOD) – 18mg/l as a 95-percentile value 

• Suspended Solids (SS) – 45mg/l as a 95-percentile value 

• Ammonia (AmmN) – range of 2.5mg/l to 5mg/l as a 95-percentile dependent on 

temperature  



 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

68 

• Dry Weather Flow (DWF) – 1,344,000m3/day 

• Flow to Full Treatment (FFT) – 27,036l/s 

A.21 The STW is considered compliant if the effluent discharge is at or below these values; in 

assessing compliance risk, the BRAVA identifies that for the quality parameters values at or 

below 80% of the permit are not considered a risk. Deterioration to above 80% constitutes 

a risk as ‘headroom’ has been eroded. On this basis consideration needs to be given to 

what options there may be to address the eroded ‘headroom’ and forecast when, in the 

absence of a solution, non-compliance might be anticipated. For DWF the risk is considered 

when recorded/forecast flows exceed 90% of permit value. 

A.22 In general, new quality solutions will be designed such that they are at 80% of permit at the 

end of the planning horizon for a specific scheme. The adaptive pathway for Beckton has 

assumed that the basis of design for the AMP7 work will provide treatment capacity such 

that the works will achieve 80% of water quality permit values in the final effluent for 

Suspended Solids (SS), Biochemical Oxygen Demand (BOD) and Ammonia (AmmN) to 

2030.  

A.23 This is confirmed by the baseline BRAVA assessment (Figure A-1) which indicates that both 

BOD and SS (note that these have been combined within an assessment termed MCAP 

which refers to Modelled Capacity (Process)) and AmmN become at risk of exceeding 

permit in the period before 2050.  

 MCAP (SS & BOD) 

 2020 2025 2030 2035 2040 2045 2050 

Original BRAVA 94% 101% 104% 107% 109% 112% 114% 

Post AMP7 BRAVA 72% 77% 80% 93% 94% 97% 99% 

 

 AmmN 

 2020 2025 2030 2035 2040 2045 2050 

Original BRAVA 87% 101% 104% 107% 109% 112% 114% 

Post AMP7 BRAVA 72% 77% 80% 93% 94% 97% 99% 

Figure A-1 Baseline Beckton STW BRAVA assessment post-AMP7 

Strategy 

A.24 Ammonia removal presents the most complex challenge and, as such, has been the focus 

of the adaptive approach. Issues associated with BOD and SS are predominantly managed 

in the primary treatment and final settlement stages and are more straightforward to deal 

with (through the provision of additional ‘standard’ treatment capacity) and are therefore 

not considered as being primary drivers for a change in pathway.  

A.25 In developing our plan, we have considered compliance to 2100 to ensure that the options 

identified to meet compliance to 2050 are robust and support the treatment strategy to 

2100, accepting there is significant uncertainty in forecasting out to this design horizon.  

  



 Our DWMP 2025–2050  
Technical Appendices – Appendix G Adaptive Planning: – May 2023 

 

 

69 

Pathway 

element 

Description  Progressed / 

discounted 

Reasoning 

Ammonia 

recovery on 

sludge return 

stream 

Ammonia recovery 

plant on the return 

stream post-THP / 

digester 

dewatering  

Discounted Discounted as a primary option on the grounds that liquor returns 

(current and future post THP upgrades) are only c3-5% of 

ammonia load to the works. Recovery of c90% of ammonia from 

liquor returns may provide a commercial opportunity through reuse 

pathways but would not provide significant capacity benefit. 

Keep ASP2 Keeping ASP2 in 

place with 

proactive 

maintenance to 

maintain integrity 

Progressed ASP2 is currently functioning, and proactive maintenance is a 

viable option to extend functional life of the asset.  

Decommission 

and replace 

ASP2 

Decommissioning 

ASP2 and 

replacing it with a 

new system. 

Progressed Presents one of the most robust options and involves replacing 

ASP2 (which is nearing the end of its structural life) with either: 

a.) Nereda® plant contained within the footprint of the existing 

ASP. This option would also include some DAF/IFAS process 

enhancements impacting PSTs and ASP3 respectively. 

b.) New bespoke ASP plant with IFAS provision included as a 

process enhancement, along with DAFs.  

Double 

Stacking 

Double stacking of 

ASP lanes 

Discounted While technically feasible, there is significant uncertainty in 

deliverability given the potential risks of subsidence on a low-lying 

site. It would increase biological capacity but there are better 

alternatives (IFAS/DAF) which would have significantly less delivery 

risk. Operational costs would also be increased due to the need to 

pump flows. 

‘Cloth pile’ 

Primary Filters 

Using ‘cloth pile’ 

filters in the 

primary settlement 

stage (typically 

used for tertiary 

treatment).  

Discounted ‘Cloth pile’ filters are widely used as a final effluent treatment post 

FSTs. However, their use to treat crude wastewater is a new 